STANDS FOR MOTO GUZZI NEVADA 1996

Stands for MOTO GUZZI Nevada 1996
 
(1)  GU31420381
RH CRADDLE ARM Part information
 
(2)  GU31422181
LH CRADDLE ARM Part information
 
(3)  GU23430370
CENTRAL STAND
 
(4)  GU13432640
RUBBER PEDAL
 
(5)  GU12434001
LATERAL STAND SPRING
 
(6)  GU98054530
SCREW
 
(7)  GU91181114
SPACER
 
(8)  GU94322215
SPRING
 
(9)  0030404
WASHER
WASHER
 
(10)  GU92630510
NUT M10X1,5
 
(11)  GU31432183
SIDE ARM BLACK
SIDE ARM BLACK
 
(12)  GU14423800
RUBBER SPACER
 
(13)  GU99105129
PIN
 
(14)  GU17434060
SPRING
 
(15)  GU95401215
SPLIT PIN
 
(16)  GU92602210
NUT
 
(16)  GU92602210
NUT
 
(17)  GU98054322
HEX SCREW
 
(18)  GU23440710
RH FRONT FOOT REST PIPE Part information
 
(19)  GU23441810
LH FRONT FOOT REST PIPE
 
(20)  GU03441130
SPRING
SPRING
 
(21)  GU23441210
PLATE
 
(23)  GU98084314
HEX SCREW M6X14
BOLT
 
(24)  GU23443210
RUBBER PEDAL
 
(25)  GU95000208
WASHER
 
(26)  GU61270300
SPRING WASHER 8X15X0,3
 
(27)  GU98052565
SCREW
 
(28)  GU95004210
WASHER 10,2X18X2
 
(28)  GU95004210
WASHER 10,2X18X2
 
(29)  GU92602206
NUT
 
(30)  GU23442210
PIN
 
(31)  GU19017000
BUSHING
 
(32)  GU53429500
PIN M10X250
 
(33)  GU92602508
NUT M8X1
 
(34)  GU91180602
SPACER
 
(35)  GU95129130
SPRING WASHER
 
(36)  2B004219
BUSH 18 MM EST.
 
(37)  GU28432760
PLATE
 
(38)  GU31759360
PLATE
 
(39)  GU98612110
SCREW
 
(40)  GU98052535
SCREW
 
(41)  GU29759150
LATERAL STAND SWITCH
 
(42)  GU61013800
SPECIAL WASHER
Part number Description
# 1
GU31420381
RH CRADDLE ARM Contact
# 2
GU31422181
LH CRADDLE ARM Contact
# 3
GU23430370
CENTRAL STAND
# 4
GU13432640
RUBBER PEDAL
# 5
GU12434001
LATERAL STAND SPRING
Contact
# 6
GU98054530
SCREW
# 7
GU91181114
SPACER
# 8
GU94322215
SPRING
# 9
GU95000210
WASHER
WASHER
Contact
# 10
GU92630510
NUT M10X1, 5
# 11
GU31432160
GU31432183
SIDE ARM BLACK
SIDE ARM BLACK
# 12
GU14423800
RUBBER SPACER
# 13
GU99105129
PIN
Contact
# 14
GU17434060
SPRING
Contact
# 15
GU95401215
SPLIT PIN
# 16
GU92602210
NUT
Contact
# 17
GU98054322
HEX SCREW
Contact
# 18
GU23440710
RH FRONT FOOT REST PIPE Contact
# 19
GU23441810
LH FRONT FOOT REST PIPE
# 20
GU23441110
GU03441130
SPRING
SPRING
# 21
GU23441210
PLATE
Contact
# 23
GU98054314
GU98084314
HEX SCREW M6X14
BOLT
# 24
GU23443210
RUBBER PEDAL
Contact
# 25
GU95000208
WASHER
# 26
GU61270300
SPRING WASHER 8X15X0, 3
# 27
GU98052565
SCREW
Contact
# 28
GU95004210
WASHER 10, 2X18X2
# 29
GU92602206
NUT
# 30
GU23442210
PIN
# 31
GU19017000
BUSHING
# 32
GU53429500
PIN M10X250
# 33
GU92602508
NUT M8X1
Contact
# 34
GU91180602
SPACER
# 35
GU95129130
SPRING WASHER
# 36
GU28252060
BUSH 18 MM EST.
Contact
# 37
GU28432760
PLATE
Contact
# 38
GU31759360
PLATE
Contact
# 39
GU98612110
SCREW
Contact
# 40
GU98052535
SCREW
# 41
GU29759150
LATERAL STAND SWITCH
# 42
GU61013800
SPECIAL WASHER
Here are all the parts relating to the Stands of your NEVADA 1996. These are all genuine parts to assure you the best possible repair which will last.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...